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ETL B o A G T SRR S
Taiwan Testing and Certification Center

T pi# 8/ Application No.: 24-03-WAH-467

AR 3}k 2/ Test Report

wREEA RS

MITHD E L RN

I i 4% 3¢/ Application No. 24-03-WAH-467
7k # B 31/ Date of Receipt 2024/3/8

213, B #3/ Date of Performance 2024/3/9

&4 B #3/ Date of Issue 2024/3/13

Z 34 Applicant R B RS

#, uk/ Address LAk o B T %45
mE 28 AS Contact Feo i

B 2E E 3/ Tel 02-26027090

¥4 % #/ Sample Description & .56 % (X H)

1248 %/ Sample Information  # &4 3%/ Sample Lot Number: —

3 = ¥ 3% g iR/ Manufacture Date: —

A =9 2% 8 ¥3/ Expiry Date: —

# 54k 06/ Sample State: Ak [ wia MR R
# = % %/ Sample Weight: 5884

# 3% B #/ Manufacturer: —

B P & 3 Bcm/ Vender: —

46/ Others: —

fis £/ Note :

TENESARDMMMA Y G EPRB LR B ELAWES 38 "—"4 « A% RIMIET W - / Any sample and sample information listed in this
test report are provided and Identified by clients, except the labeled "—", (which is) meant the client offered no information about it.

2 AR &AL 2 & « / Unless otherwise stated the results shown in this test report refer only to the samples(s) tested

3tz ko k& o kI R AR s F A EkaE ép 2 1 o / This report cannot be reproduced without prior written permission of the laboratory.

4, k4 44k & 2% « / This report becomes void if all pages not included.

S. BN B HEAK > A4 BN R HHNE BRI BT R T#sk -/ The inspection items accrediated by MOHW are marked with ",
and inspected by the accrediated method.

CARMEMBFNMEIEL R FTH 4L H ERETHANE2M -/ This report is for reference only and cannot be for any commercial purposes or
Iitigation.

THRABEHTE Sl "EFER ) &7 skl garnlat s | %57 - / The inspection items are expressed as quantitative limits for
quantitative analysis and as detection limits for qualitative analysis.

MM EREA M - L T AiEH ) & THE | k7= -/ Thistesting result will be "N.D." or Negative for Limit of Detection, respectively.
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3% % & Al Approved by: @E% %i‘éﬁf‘a’tﬁ
BeAE B F&

' iﬁ%ﬁ§%$lﬁﬁ##ﬁﬁ&%% » R E AR R B o
LIS In€ test results issued by the inspection institution are requested by th |
elationship with the legitimacy of the product. i T
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FAEEAS B E SRR T
*  Taiwan Testing and Certification Center

I H#ta %/ Application No.: 24-03-\WAH-467

Rl & R/ Test Results

HRAB | P ok MRER | 2/ hpmR] B

Test Item(s) Method Test Results| LOQ/LOD Unit
e frk AN A R EZ 10845722 [ AREND) 4 no/o(peb)
Hre ko B AKRERRT - T ERPEAEE | AREND) 4 ng/g(ppb)|
HRAEH =R 2 b 7%(=)(TFDAAQ074.00) | F##(N.D) 4 ng/g(ppb)
A e FEE (& RBERAR Y HERALN) A H(N.D.) 10 ng/g(ppb)|




